\///

A (2.0)
MPUNTOXEHUE K

PYKOBOACTBY
[MOJIb3OBATEIJIA

www.feltrussia.ru


mailto:ALEXANDERSORIA@feltbicycles.com

\/// BbOM - COGPAHHDLIE AETAJIN



N/
/ BOM - TEOMETPUA



\

PAMA U BUJNKA -
MAPKETUHIOBbIU

PAMKA OE3OP

Felt 1A 2.0

MMC / InsideOut / Cuctema xpaHeHua BepxHel Tpybku Felt CALpac 3.0 ¢ KpbIlWKOW AN XpaHeHua BepxHel Tpybku Felt AEROpac 3.0 / Cuctema ByTbINOK ANs BEPXHEN TPYOKM
Felt THIRSTpac / Cuctema xpaHeHus noaceaenbHon Tpybku Felt ITSpac
TUM HUXKHETO KPOHLUTEWHA: Pe3bba| BSA 68 mm
TUN TOPMO3A, 3AAHUW: Anck, nnockoe KpenneHue | TonwmHomn 20 MM, MMHUMabHbIN poTop @140 mm.
Tun noaseckn DERAILLEUR, MEPEOHAA: KabpuoneT| 2x, npunasaHHasa, UHTErpUPOBaHHaA pe3epBHas N1acTUHA, CMEeHHasd, aftoMUHKIA / 1X, riyxas naacTMHa, CMeHHasn, HeMI0HOBOE BOJIOKHO
Tun noaseckn DERAILLEUR, 3aaHAA: cTaHAapTHoe Kpennenue | TA 12x142 TRI/TT, ropu3oHTanbHasA, CMeHHas, a/IloMUHUIA
TWUM FONNOBHOW TPYBKU: Felt Aero| 1.125"
TUN NMPOTEKTOPA: UHTerpauma orpaHnUunTens pyns ana 3aliuntbl ronoBHOM Tpy6bl / Mpo3payHblii BUHUA ANA 3aWMTbl OT LW/IEMNKa Lenu
TUN NEPEXOAHUKA: NMonycKpbITbIM | , KOHBEPTUPYEMBIN B 3/IEKTPOHHbIN UM MEXaHUYECKUA.

NOACEAENbHbLIV WTbLIPb / TUN 3AXKUMA: Felt AeroTRI InternaLoc 2.0| ¢ TUTaHOBbIMM 6OATAMM 1 BbICOKOYACTOTHOW BUBpOracaLLei BCTaBKOM
TUN HACALKWU: IS (NO.44)

Top Cap: UHTErpMpoBaHHbIN B HOXKKY / Top Cover: MHTerpMpoBaHHbI B HOXKY / MoawmnHukK: FSA SL MHTerpMpoBaHHbIN 3aKpbITbii KapTpuax / Mpoctasku: N/A /
KomnpeccuoHHoe ycTpoiicteo: Felt ana kapboHoBol pynesoit Tpybbl / KomnpeccnoHHoe Konbuo: FSA H2145 / Crown Race: BU/IKa MHTErpMpoBaHa

Tun ocn, NEPEAHAA: TA 12x100| Devox, OcbTA 123.2| 118mm+ 5.2mm ronoska, M12 x P1.5 x 13mm, COBMECTUMOCTb C pbl4arom Nepekto4eHUs.

Tun ocu, 3agHAs: TA 12x142, ropusoHTanbHan | Devox, ocbTA 170-7 L| 163 mm+ 7 mm ronoBska, M12 x P1.0 x 19 mm gna Syntace X-12, ¢ nonbim pbidarom SLO2 Switch

FORK

TEXHONOTMU BUNKWN: KoHCTpYKLUMA MOHOKOK / MHTerpupoBaHHas roHka KopoHbl / KpbllwKa 13 yrnepoaHoro BosokHa Felt Dagger ans xpaHeHus Junction nnu BlipBox u
CKPbITON NPOKNAAKM TOPMO3HbIX LWNAHTOB

TWUN TOPMO3A, NEPEAHUW: unckosbii, nnockoe kpennernne | @140 MM MUHUMYM pOTOP

PACCTOAHUE MEXAY BUNKAMMW: 48, 51 cm: 50 mm / 54, 56, 58 cm: 45 mm



PAMA U BUJIKA -
AONOJ/IHUTEJ/IbHAA

CLEARANCE MH¢OPMAI—lMH

TWIM KOJIECA: 700c
LLUIMHA MAKC (MPO3PAYHOCTD): 28 mm (4 mm)
LLEMHOE KO/bLLO MAKC: 1X: 52T / 2X: 42T BHYTPEHHEE

MOHTAX

KPENJEHUE ONA BYTbINKW: 1X HAXKHAA TPYBA, 1X NOACEAE/NIbHAA TPYBA
KPEMJIEHUE HA CTOMKY: N/A
FENDER MOUNT: N/A

PERFORMANCE

FRD| ULTIMATE | FRAME & FORK-

Bec pambl: 54 cm - 1645 r B roToBOM BMAae, 6be3 menkux aetanen,x 4%

Bec BuaKu: 561 r B roroBom Buae, 6e3 menkux getanen,x 4%.

MHTETPUPOBAHHbIE KOMMNOHEHTDI

Felt Dagger Direct 2.0 ASC| UHC Advanced carbon fiber: 42CM- 205g finished, without small parts,* 4%

BEC NMOCTA: 208 r B rotoBOM Buae, be3s menkmx getanen,t 4%.



YKnagkKa - Topmos

Heobxoaumble npeamMeThbl

® (2) TopMO3HOIA WNaHr (CM. Cxemy)

e [lapkoBble MHCTPyMeHThl IR-2 (He obA3aTenbHo, HO 0bnerynT npouecc)



\

Hanpasanawwume - TOpMmo3

Ncnonb3ys wnaHr HYXHOW A/INHBI, HAYHUTE C CYNnopTa 3ajHero TopMo3a. BcTaBbTe TOPMO3HOW WAAHT B
LernHyl CTOVKY CO CTOPOHLI, OT/INYHON OT BeAYylel, N MPONOXNTE ero Yepes KOXYX HUXKHEr o KpoHWTelHa.

3aTeM NpoBeAnTe WiaHr BBEPX Yepes HUXHIW TPyby K ronoBHOM Tpybe.



NMEPEOAYA - ToOpmos

WAT 2

BullignTe N3 BCTPOEHHOT 0 OTCEKA A9 XPaHEHNWS, PaCcrnoJIOXEHHOT 0 BAO/b BepXHel Tpy6bl. MponoxuTe wnaHr
Yyepes WTOK, 3aTeM B 6a30BYk NepeksiaguHy, 3aTeM K peidary TopMmo3a. llogcoesMHNTe TOPMO3HOL WAAHT K pelYary
TOpMO3a.



\

YKNnagKa - Topmos

MEPEAHWIA TOPMO3HOW WAAHT

Y6eantecb, 4To KPbILLKa nepep,HeVl rofloBHOM pr6b| paMbl CHATA, 4TOObI OGNErYNTL AOoCTyn n BMANMOCTb. |/|CI'IOJ'Ib3yFI LnaHr
Hy)KHOVI OJMMHbI, HAYHUTE C NPOKNaaKu WwiaHra nepeagHero TopmMmosa B BUITKY U NpoBeJnTe ero BBEpX. LLInaHr gomkeH BbIXOaANUTb

3a KpbILLKOW NepeaHeli ronoBHoM TpyGbl. [pofioxnTe wnaHr BBEpX K WTOKY U K 6a30BOi nepeknaguHe. MozcoesuHnTe
WNAHF K pblyary TopMo3a.



\

MAPLWPYTUSALUNA - DI2

Heobxoaumblie npeameThbl

(5) NpoBonoka Shimano E-tube

3) Mposoga Shiman EW300

1) NepexogHnk ¢ SD50 Ha EW300
1) Y-06pasHbin coeanHmtens Tpybkmn Shimano (Homep getanm Shimano EW-JC130)
1) Shimano Junction B

(1)

MoacepenbHas

Tpybka C

aKKYMynaTopo

M

* 8 MM-2,5 MM KOHMYecKas
npoknagka OTBepcTue Anga 3agHero
nepeknoyaTens

* 8 MM - 2,5 MM KOHMYeCKas BTyrKa

(
(
(
(

MapkoBble MHCTpymeHTH IR-2 (He o0bf3aTenbHo, HO obneruyuT npolecc)

e (CuHWIA = npoBoja W coepuHeHns Di2
®  3efieHblii= AKKYMyATOp

e KpacHbli = TOPMO3HOW wWNaHT



MAPLUPYTU3SALUNA - DI2
KabuHa

HayHuTe ¢ 6a3oBon nnaHku. Mcnonbaysi koHHekTop Shimano "Y" E-tube (apTukyn Shimano

EW-JC130), nogcoeanHnTe ABa 3N1€KTPOHHbLIX NPOBOAA Nepek/IYeHns, pacrno/IOKEHHbIX Ha pelyarax Topmosa, u
noAkawuMTe Nx K 610Ky Junction B, pacnonoxeHHOMY noj nepegHein KpbIwKoii. NMogkawyumTe no ogHOMY
3/1eKTPOHHOMY MPOBOAY K KaXAoMy nepekio4vaTe o, pacnoioXeHHOMY B YANMHUTeNAX aspobapa, a 3aTem
noAknawumTe nx K 610Ky Junction B, pacnonoxeHHOMY noj rnepejHein KpbIWKOA.

OT pacnpeaennTenbHO KOpobky B, pacnonoxeHHOW Noj nepeaHeli KpbilwKoi, NogCcoefnHNTe A/IVHHbIV NPOBOA U
NPONIOXMTE ero yepes WTOK U B pamy, rAe HaXOANTCA BepxXHASa TpybKa Ana 6y ThiIKN C BOAOIA.

3aTeM NpOoAONXMNTE NPOKAAAKY Yepes3 HUXHIKW Tpyby K aganTepy NpoBOAOB, PacMoIOKEHHOMY B palioHe HUXHer 0
KPOHWTelrHa.



N\

NMPOBOAKA - DI2
Apantep N aKKyMynAaATop

MopknwunTe aganTtep 4719 NPOBOAOB K MPOBOAAM, MPOJIOXEHHbIM B 0671aCTN FONOBHOW TPYOb

- MoakntounTe nposoa EW300 k agantepy v BcTaBbTe B 6aTapeto

- MoaknounTe NPOBOA OT akKyMynaTopa K nepefHeMy nepekniovaTento.

- MoaxkntounTe NPoBOA OT aKKyMynsaTopa K 3agHEMY NepekntovaTesnito U UCnonb3ynte 8-mm/2,5-MM KOHMYECKYO NPOKNaaKy



\

POYTUHI - BECNMPOBOAHAA CBA3b e-tap

Heobxoaumble npeamMeThbl

(1) Sram Blip BOX
NopcepenbHasa Tpyb6a

3arnywka 8 mm ans

3agHero nepekn4varens

BTynka - 8-MyunnumeTpoBbIv LUTEKEP

MapkoBble MHCTpyMeHTh IR-2 (He 06s3aTenbHo, HO obneruut mpouecc)



\

MapuwpyTnsauma - 6ecnposoHan cBA3b

HayHuTe ¢ Nnpoknaaky NnpoBOAOB 3MEKTPOHHOrO NepeKsityeHns nepegad B topuax 6encbapa (tam, rae B KOHEYHOM UTore
OyayT HaxoaMTbCst TOPMO3HbIE pblvark). NpoaomkMTe NpoKnaaky B LUTOK, a 3aTeM noakniunte nx k 6noky BlipBox,
pacrnonoXXeHHOMY Mo BepxXHen KpbIWKoW. [lanee NponoxuTe NpoBoAa 3M1EeKTPOHHOIO NepekntodaTens Yyepes yamHuTenm
aspobapa u 3aTem B WTOK. [Nogkniounte mnx kK 6noky BlipBox, pacnonoxeHHoMy nog BepxHen KpbiwKow. [pn HeobxoanmocTu
cnenynte nHctpykumam SRAM no conpshkeHuto eTap AXS BlipBox ¢ nepegHum 1 3agHMM nepekrntoyaTensimu. .



MAPLUPYTUSALMUA -

MEXAHUNYECKAA

Heobxoaumble npeamMeThbl

(3) Kopnyc

nepexknoyaTend nepegad

MoscenenbHaa Tpyba

CMeHHbIN yriop 8 MM MexaHuyeckuii lopT

3aflHEr0 nepexknnyatens

KoHnueckoe oTBepctue - 8-5 MM

Hanpasnswwas Kabens BB

WHCTpymeHTh 4ns napka IR-2 (He 0683aTenbHO, HO 06AeruynT npouecc)
CuHuie - kopnyc casura

KpaCHblii - TOPMO3HOW wWnaHr



MAPLWPYTUSAUUNA - MEXAHUNYHECKAA

HauuHas C nepeknaguHbl, MPONOXMTE MEPeAHUA 1 3afHWIA Nepekniokin Yepe3 aspoyANMHUTENb 1 BCTABbTE B HUXHIW TPyoOy.



MAPLWPYTUSAUUNA - MEXAHUNYHECKAA

lepesHee mepeknoyeHme.

Mocne Toro, Kak Kopnyc byfeT MPONOXeH yepe3 HUXHK0 TPpyby, CHAMMTE 3afHI00 KPbiLKY, BCTaBbTe KOPMyC B ynop U
3aKpennuTe ero Ha pame C noMolbi 2 BUHTOB. [pOAeHbTe BHYTPEHHUA TPOC U 3aKpenuTe ero Ha nepejHeM nepekspyaTene.
3afHee nepeknioyeHue.

lpojeHbTe Kopnyc uepes jepxaTenb Uenu u ycTaHoBUTe 8-5-MM KOHMYECKYK MNPOKNAAKY M MOCajoyHoe MeCTo B pame.
MponycTnTe BHYTPEHHWA MPOBOA Yepe3 Kopnyc. BcTaBbTe KOHeL, KOprmyca B 3ajHWA Nepek/nyaTenb U MOACOEAWHUTE BHYTPEHHUN

NpoBOA.



MexaHunyeckne

Topmo3s

AnHa wnaHra, nposoda, Kopnyca

48CM-58CM

48CM/51CM

54CM/56CM

58CM/60CM

48CM

51CM

54CM

56CM

58CM

E WIRE

3agHun WnemodoH K 3aHen CTovke
Mepexoa oT yanuHuTenemn K perynatopam

Perynatop nepegHero nepeknovarens Ha nepeaHum
nepekntoyaTens

3agHun WnemodoH K 3aHen CTovke
MMepexoa oT yanuHuTenemn K perynatopam

Perynatop nepegHero nepekniovartens Ha nepeaHni
nepeknovaTens

3agHuI WnemodoH K 3agHEN CToNKe
lMepexon oT yanuHuUTEnemn K perynatopam

Perynsatop nepegHero nepekrnovatens Ha nepegHum
nepekntovaTenb

NEBbIV PbIYAT / NEPEAHUN TOPMO3
MPABbI/ PbIYAT / 3A0HUN TOPMO3
NEBbIN PbIYAT / MEPEOHUN TOPMO3
MPABbIV PbIYAT / 3BAOHNA TOPMO3
NEBbIN PbIYAT / MEPEOHMN TOPMO3
MPABbIN PbIYAT / SAOHUN TOPMO3
NEBbIV PbIYAT / NEPEAHUNA TOPMO3
MPABbIV PbIYAT / 3BAOHU/ TOPMO3
NEBbIN PbIYAT / MEPEOHWN TOPMO3

MPABbIN PbIYAT / 3A0HUN TOPMO3

EW-SD50

EW-SD50
EW-300
EW-300

EW300

Kabenb B

Kabenb A

Kabenb C

Kabenb B

Kabenb A

Kabenb C

Kabenb B

Kabenb A

Kabenb C

DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS

DB-S-900-A1-34SS

1200MM

850MM
300MM
150MM

750MM

1380MM

500MM

920MM

1420MM

500MM

960MM

1040MM

500MM

1500MM

750MM

1550MM

800 MM

1600MM

800 MM

1650MM

800 MM

1700MM

850MM

1700MM

= A a N



KombnHe30H C a3pobapHON CTONKOMW

Heobxoaumble npeaMeThbl

*  KombuHaums aspobapa w wroka: Felt Dagger Direct 2.0 ASC

e (2) BWHTbl C BHYTPEHHUM WECTWUIPAHHUKOM C TOJIOBKOM M5X0.8X25 MM

e STEM TOP CAP

« (1) BWHT C N/IOCKOA T0/IOBKON W WECTUFPAHHOI TOJ/IOBKOM M6X1.0X30 MM

Heob6xo04MMbIe MHCTPYMEHTLI

*  llecturpaHHbiii npueog 4, 5 MM C AMHAMOMETPUYECKMM KJIOUOM.

PekomMeHAyeMbIN KPYTALLMA MOMEHT

BWHTH C BHYTPEHHUM WECTWIPAHHWKOM M5X0.8X25 MM 5-6 HM

e M6X1.0X30MM FLAT HEAD HEX DRIVE SCREW PerynupoBka/3aTsaXka rapHUATYpbI

LLlarn cO0pKM - LUTOK M ONOpHasi NfiaHKa

1. YcTaHoBMTe pacwmpuTenbHyl 3arnywky B pynesyk Tpyby
2. KpenneHune aspobap/Hoxka

3. YCTaHOBMTE BEPXHIOW KpblLky B cbope U OTperyaupyiite/3aTaHuTe rapHuTypy (npu ucnonb3oBaHuu SRAM e-tap ycTaHoBuTe

6nok Blip Box mepes yCTaHOBKOW BEpXHEW KPbiKW) .

4. 3aTAHUTe 6OATH WTOKA B COOTBETCTBUW CO CreLuduKalmei



YCTaHOBKa KpbllWKK aspobapa

Heobxoaumble npeaMeThbl

e ASPOBAPHbI/i KOBEP

« (2) BWHTbHI C M/IOCKO/A T0IOBKON W WECTUIPAHHOW TO/IOBKO/ M3X0.5X15 MM

e (1) YCTAHOBOYHbIA BMHT M4X18 MM C KOHWYECKUM WECTUIPAHHNKOM

e (1) BMHT C PE3bBO/ M3X5 MM AN TOHKOrO MJACTUKA C WECTWUFPAHHOW O/MI0BKOM

Heob6xo04MMble MHCTPYMEHTLI

° 2,2,5 wm I.IJeCTI/IFpaHHbIM npueog C AWHAaMOMETPUYECKUM KJ/TOHYOM,

PekomMeHAyeMbIN KPYTALLMA MOMEHT

e BWHTH C MNOCKOW WECTUTPAHHOW TOMOBKOW M3X0.5X15 MM (2 HM)
«  M4X18 MM YCTAHOBOYHbIA BUHT C KOHWYECKUM WECTUFPAHHUKOM (2 HM)
*  M3X5MM THREAD-FORMING SCREW FOR THIN PLASTIC HEX DRIVE (oTperynupyiiTe gns npaBWIbHOIO

KOHTaKTa C KHOMKOW)

LLlarn cOOpkKM - LUTOK M ONOpHasi Nf1aHKa

1. becnpoBogHas cBa3b: ana SRAM ycTaHoBuTe BlipBox Ha BepxHil KpblLKy WTOKa C MOMOWbLK Mpuaaraemoro
obopyAoBaHua. Ans Shimano nepelignte K wary 2.

JneKTpPoHHble: ana cucteMm Shimano Di2 c¢ Junction-A, yctaHoBuTe Junction-A Ha BepxH0 KpblLKY WTOKA.

MexaHunyeckve: nepengnTte K wary 2

2. YcTaHoBMTE YCTaHOBOYHbIA BUHT M4X18 MM C KOHMYECKMM WeCTUrpaHHUKOM B Kpbilky aspobapa. OTperyaupyiite Ao

HaZnexawero KOHTakTa C KHOMKOW. BecrnpoBOAHON/MeXaHWYeCKuii: nepejHee MosoXeHue.

JnekTpoHHble (cucTemsl Di2 ¢ Junction-A): 3adHee nmonoxeHue.

3. YcTaHoBMTE Kpblllky aspobapa Ha WTOK. BKPYTUTe (2) BMHTA C NAOCKOW FOMOBKOW W WeCTUrpaHHoi ronoskoii m3x0.5x15

MM B KpbILKY aspobapa U B WTOK.



N SAMNMHACTU OJ1A ASPOBAPA - EPXATEIJb AJi1A4A PYK B

CBOPE

Heobxoaumble npeamMeTbl

* Dagger direct 2.0 MopyuHn, nesblii U npasbii

* Dagger direct 2.0 Buibop nmpocTaBok ans nopyuHen (10,20,30,40 mm)

* Dagger direct 2.0 Buibop 6onToB gns kpennenus pyk (M6 x 25,35,45,55,65 mm)
*  YCTaHoBOUHaA Waiba

e (Cma3ka

Heob6x04MMblie MHCTPYMEHTLI

* llecTurpaHHbliii nprBog 4 MM C AMHAMOMETPUYECKUM KIOUOM.

PekomeHayeMbIA KPYTALLUA MOMEHT

* BuHT ¢ ronoskou nog kHorky M6 (10 HM)

JTanbl COOPKU - NOPYUHU

1. Onpegenute xenaemyi BbICOTY WTabens 1 noAbepuTe HyxXHble pacrnopku W QypHUTYpy No Tabauue Huxe.
2. HaHecuTe Hebonbloe KONNYECTBO CMa3KiM Ha pe3bby W BCTaBbTe BUHTHI Yepe3 OMOpHyl MAaHky.

3. YcTaHoBWTe Xenaemble pacropku Ha 6a3oByl NAaHKy W BKPYTWUTE BUHTH B AepxaTenu.
4

MOMEHT 3aTAXKU COOTBETCTBYeT cCreumpukaLmm

BbicoTa wrabens
(w3 cTeka KoHdurypaums OnuHa 6onta | YcTaHOBOYHbIE WaWObI
KaapoB pacnopku
40 65

| 60 | 30 55
| s0 | 20 45
| 4| 10 35
0 25

A~ O O O O



3AMYACTU ONA ABPOBAPA - KPOHLUTEVH CTOSAAKA B CBEOPE

Heobxoaumbie npeamMeTbl

*  KpoHuTeilH ans cToska Dagger Direct 2.0

* Habop npoctasok Dagger Direct 2.0 (5,10,20,30,40 mm)

* Habop BuHTOB Dagger Direct 2.0 M6 (35,45,55,65,75 mm)
*  [psamoii mocT KuHxana

*  YcTaHoBuTe WaA6HI

e (Cma3ska

Heob6xogMMble MHCTPYMEHTDI

° "JECTI/IFpaHHbIM npueoj 4 mm C AVHAMOMETPUYECKMM K/TYOM.

PekomMeHAYyeMbIN KPYTALLMA MOMEHT

«  BWHTH M6 C MJIOCKOW TOMOBKOW W WECTUFPAHHON TONOBKOW (10 HM)

LLlarn cOopku - LUTOK 1 onopHasi nyiaHka

1. Onpegenute xenaemyio BbICOTY CTeKa M COBEpUTE HyXHble pacmopku u ¢ypHUTYpy no Tabnuue Huxe. (MpU WCMONb30BaHWM

wtabens 6onee 82 mMm 0653aTeNbHO WCMOAb3YNTE MepemblyKy)

2. HaHecuTe He60bWLOE KOMMYECTBO CMA3Ki Ha BbibpaHHbIe BUHTH M BCTaBbTE MX Yepe3 OMOpHYK MAaHKy.
3. YcTaHoBuTe Waiibbl HAa Kaxabli BUHT nepej YCTAHOBKOA MPOCTABKMA. YCTAHOBMTE HA BUHTHI HYXHYK CTOMKY pacropok,

0643aTeNbHO YCTAHOBMB MEeXAY HUMU Wanbbl (B KaxAOW TOYKe COMPAXEeHUs WCMOAb3YyiiTe Warbbl, KpoMe Touyek COMpsAXeHUs

MOCTa).
“ S KoHdpur Bcero OnvH
4.  BKpyTWTe BWHTb B KPOHWTEAH CTOSKA U 3aTAHUTe RRIEECENE] N s 2 6orra KonnuecTeo kpenexHbix
(u3 cTteka pacnop - Lan6
Kagpos) Kt
“ 35+5+MocT 45 75 8
35+mocT 40 75 4
“ 25+5+MoCT 35 65 8
25+mocT 30 65 4
| 82 | 25 25 55 4
20 20 55 8
10+5 15 45 12
10 10 45 8
| 62 | 5 5 35 8
[ 57 | 0 35 4




\

OETAJIA ASPOBAPA - YOJIMHUTENbHbIU KPOHLUTEWH B
CBOPE

Heobxoaumblie npeamMeThl

*  BuTaxHas Kpbluka ANf KpoHWTeliHa cToska Dagger 2.0

*  YANUHUTeNbHblA KpoHwTelH Dagger 2.0

* (4) M4x0.7x12MM ROUNDED HEAD HEX DRIVE SCREW
* (2) M6x1.0x25MM SOCKET HEAD HEX DRIVE SCREW

* YrnepogHaa nacTa

e (Cma3ka

HeobxoanmMble MHCTPYMEHTbI

e llecTurpanHbii npuog 2,5, 5 MM C AUHaMOMETPUYECKUM KHUOM.

PekomeHAyeMbIN KPYTALLUA MOMEHT

* M4x0.7x12MM ROUNDED HEAD HEX DRIVE SCREW (2NM)

LLlarn c60opkuM - LUTOK 1 ONnopHasi NylaHKa

1. HaHecuTe Hebonbwoe KOANYECTBO CMa3KW HAa rONOBKY C BHYTPEHHUM WECTUIPaHHUKOM 1 pe3bby, BCTaBbTe B KPOHWTENH
Riser

2. YcTaHoBuTe 2 BUHT@ M4 B BLITXHOM KOAMAYOK KPOHWTEAHA CTOSKA, BKPYTUTE WX B KPOHUTEMH CTOSKa W 3aTAHWTE.

3. HaHecuTe yrnepogHyl NacTy Ha KOHWYECKYlW YaCTb KPOHWTEAHA YANMHWUTENs W BKPYTUTE BUHT M6 C momowpio 5 Mu

WeCTUrpaHH1UKa B KpOHLLITEﬁH YANMHNTENA, HE 3aTArnBad A0 KOHLUA.



\

OETAIIN ASPOBAPA - YONTMHUTEJIb B CBOPE

Heob6xoaumbie npeamMeTbl

YanvHuTenn
(4) M5x0.8x14MM

Cma3ka

Heob6xogmMMble MHCTPYMEHTDI

lUECTMFpaHHbIVI npmeoa 4, 5 MM C ANHAMOMETPUYECKM K/HYOM.

PekoMeHAyeMbIN KPYTALLMUA MOMEHT

M6x1.0x25MM SOCKET HEAD HEX DRIVE SCREW (12NM)
M5x0.8x14MM SOCKET HEAD HEX DRIVE SCREW (8NM)

LLlarn c60pku - LUTOK 1 ONOpHas NnaHka

1

2
3.
4

HaHecute cma3ky Ha pe3bby BMHTOB M5 W BKpPYTUTE WX B YAIMHATENbHbIE KPOHWTENHS.
BcTaBbTe yAMMHUTENb B KPOHUTEH YAMMHUTENS
Haifignte Xenaemoro aHrena u yron noBopoTa

MomeHT 3aTaXkm BuUHTOB M5 n M6



OETAJIN ASPOBAPA - HAJIOKOTHUKU B CBOPE

Heobxoanmbie npeameTbl

«  DAGGER DIRECT 2.0 /IEBblA W MPABbIA KPOHWTENH MOANOKOTHUKA

« WTbK 3.1 AEPXATE/Ib NIEBOrO W NPABOIO MOAJ/IOKOTHUKA
* Haknapgka Ha pyky

e laibbl ans cobaubnx KOCTel

«  BWHTH C WECTUTPAHHON TONOBKOA M6X1.0X15 MM

e M5X12 MM HABOP BMHTOB C M/IOCKOW TO/IOBKOW W WECTUIPAHHOW T0JIOBKOM

Heob6xo04uMMblie MHCTPYMEHTLI

e llecTurpaHHuii npusog 4, 5 MM C AMHAMOMETPUYECKUM KNIOYOM.

PekoMeHAyeMbIN KPYTALWMA MOMEHT
e BWHTb C WECTWUIPAHHOW rOMOBKOW M6X1.0X15 MM (10 HM)
e M5X12 MM HABOP BWHTOB C M/OCKOA r0JIOBKOM W WECTUTPAHHOM TOJIOBKOM (6 HM)

LLlarn c60pku - LUTOK 1 ONOpHas nnaHka

1. HaHecuTe cma3sky Ha pe3bby BuHTA M5, BKpyTUTe €ro B KPOHWTERH MOANOKOTHWKA W HaZeHbTe Ha YANMHUTENb.

2. HaHecnTe cma3ky Ha BUHTH M6 M yCcTaHOBMTE MX C MOMOWbI0 Waibbl M3 KOCTU (MOXHO MCMONb30BaTb KOPOTKYHK
warby w3 KOCTWU ANA 6ONblLed perynupoBKiM U3 CTOPOHL B CTOPOHY) Ha AepxaTenb MOANOKOTHMKA, MPUKPYTUTE K

KpOHLI.ITEI7IH)/ MoAIOKOTHUKa N 3aTAHUTE.
3. HOBepHI/ITe KpOHlIJTEI7IHbI NOA/IOKOTHMKOB B HYXHOE MNOJIOXEHNE W 3aTAHWUTE BUHT M5

4,  YCTaHOBMTE HAaKMaAKM Ha MOANOKOTHUKM



\/// A3POBAP - B CEOPE






NS

[onoBKa noaceanenbHoOro WTbipA YCTaHOBKA

Heobxoaumbie npeamMeTbl

e [logcenenbHbIN WTbIPb

° "onoBka 3axkuma noacenenbHoro LWTbIpA

Heob6xoanMMbie MHCTPYMEHTbI

*  MoHTaxHasa cmaska
e LecturpaHHbin Koy 4 Mm

¢ [lnHamomeTpun4ecKum Ko

JTanbl COOPKU

1. YcTaHoBUTE Kaxablli BEpXHUIA 3axuM cegna (A) B MOIOBUHY FOJIOBKW PEry/IMpoOBOYHOT 0 3axmMa ceana (B),
PacnonoXmB X Tak, YTObblI 3auenseHHble MOBEPXHOCTU Npunerann 4pyr K Apyry u MOrnm 3axBaTuTb periky
nogcenenbHOr o WTLHIPS.

2. YCTaHOBUTE KaxabliA HUXHUIA XoMy T cegna (C) Ha BepxHUiA XomyT cegna (A), COBMECTVB ero 0TBepCTus C
OBa/IbHLIM/ OTBEPCTUAMN BEPXHUX XOMYTOB CeAna.

3. BcTtaBbTe 60nT (E) 1 raiiky (D) pe3b60ii BHU3 B OTBEPCTUS ABYX CTOMOK AeTaneli Saddle Clamp,
COBMeCTUB 3ybupl Ha ravike c nasom B Saddle Clamp Lower.

4. MepeBepHUTE KaxAyl CTOMNKY TakK, YTO6bl HUTKW 6bI/IN HANPaB/ieHbl B CTOPOHY OT paboueli noBepxHoCTU. CailT
dacka NoNOBUHbI PeryMpoBOYHON FONOBKU byaeT conpukacaTbCs ¢ paCKOM NOBEPXHOCTN NOACeAe/IbHOT O
WTHIpA. HaHecnTe GPUKLMNOHHYI NACTY Mexay NoBEepPXHOCTAMU.

5. YCTaHOBUTE OAVH CTeK pe3b6b0BOli CTOPOHON BHI3 B MOACEAE/NbHbIV WThPb TaK, YTO6b packa NosIOBUHbI
perynnpoBOYHON rOI0BKYK conpukacanacb ¢ $acko BCTaBKW U3 CNaaBa NoAcCeAeIbHOrO WTbIPS.

6. YaepxvBas oCcTaBWwylCs CTONKY AeTaneli Ha MecTe C APYroi CTOPOHL MOACEeAEeNbHOT O WTLIPS, COBMECTUTE
pe3bby 60nTa C pe3bboil rakm n cnabo 3aTaHUTe.

7. BcTaBbTe CceAno (He BXOAUT B KOMMIEKT) B y3€/ 3aXuma ceflia, HaunHasa ¢ 3afHeli yacTu

ceana.

8. NMocne Toro Kak Bbl YCTAHOBWUIN MPEANOUTUTENbHbIV YO HAK/OHA Ceasla U NosioXeHve nepeaHeli/3agHel
4acTu, 3aTaHUTe 60NT 3axmma cegna Ao 10-12 HM ¢ nomMoubio AMHaMOMeTPUYECKOr o KJKYya.



N4 o o
g YcTaHOBKa noAaceaesibHOM CTOMKU U BCTaBKMU

Heobxoaumble npeamMeThbl

*  BTY/Ka NOACEAeNbHOro WThips,
*  MOACEAENbHbi WTbpb C YCTAHOBAEHHbIM MOACEAENbHbIM 3aX/MOM
*  BHYTPEHHMIA 3aXvM CTOVKIA

*  3aXUMHble BUHTbI U KPbILKWA OTAENOYHBIX Ma30B

Heo6xoaumMbie UHCTPYMEHTbI

* llecTurpaHHbii NpuBOA 4 MM C ANHAMOMETPUYECKUM KIOYOM.
* PekomeHayewmblii MOMeHT 3aTsxku - M4XO0.7X8MM HEX DRIVE FLAT HEAD SCREWS= 8nM

JTanbl COOPKU

1. YcTaHoBuTe BTYAKY B pamy U ybeauTech, 4TO OTBEPCTMS ANS BMHTOB COBMAjalT C OTBEPCTUSMM B pame.
2. YCTaHOBMTE BHYTPEHHWi 3aXMM B BbIEMKY Ha MOACEAENbHOM WThIpE.

3. BcTaBbTe CTONG B rnnb3y N yCTaHOBUTE BUHTHI (OHK MOTYT ObITb TYTMMA, HO 3TO rapaHTUpyeT OTCYTCTBME MPOCKA/Nb3biBaHNA

BO BpemA €e3/pbl).

4. TNocne BOCTWXEHUS HEOOXOANMMOM BLICOTH CEANA BbPEXbTe KpbiLKM Mpope3eil U 3aBepwnTe a3pOANHAMUYeCKniA 06aMK



YcTaHOBKa 6yTbIZIKN ANnA BoAbl/KPbILLKW

Heobxoaumble npeamMeThbl

*  BepxHaq kpbiwka IA, kpenex Ha % obopoTa, oTcek Ans BOAbl

Heo6xoaumMbie MHCTPYMEHTbI

* Hert

JTanbl COOPKU

1. C nomowpl JaBNeHUs BHW3 YCTaHOBUTE OTCEK AN BOAb B pamy W y6eAnTech, YTO MPOBOAA U WAAHFN He 3aleMeHbl.
2. YcTaHOBUTE KpenexHble 3/1eMeHTsl H % 060poTa C QUKCATOPOM Ha BEPXHIW KPbILKY .

3. HageHbTe BepxHii0 Kpbluky Ha OTCEK ANS BOAL U 3aKpenuTe ee C MoMowbi Kpenexa Ha % 06opoTa

OCHOBHbIE XapPaKTEPUCTUKN

CneunansHoe KpenneHne H % 06opoTa AnA BLICTPOro U NPOCTOrO CHATUSA

Nlerkoe u 6bICTPOE HamonHeHWe ANA NepenuBaHWA BOAbl 13 MI06OA BYTHIIKM HA CTaHLMA MOMOWM B Baly
BCTpOeHHyl byTbinKy ByTbinka gns Boabl THIRSTpac ¢ BepxHeid Tpybkoi BmewaeT .9 n, wau 30 nopuwid
XUAKOCTU

Kpblwka AEROpac co3pgaeT 30Hy CALpac nosepx THIRSTpac obbemom .2 nutpa Kpbiwka AEROpac

co3gaet 30Hy CALpac 6e3 THIRSTpac obwvemom 1,1 nutpa



YCTaHOBKaA KpPbIWKU BUNKU Dagger

Heobxoaumble npeamMeThbl

e OeTtpoBas Kpbiuka Uk DAGGER

Heo6xoaumMbie MHCTPYMEHTbI

lecTUrpaHHbil AUCK 2,5 MM C AWHAaMOMETPUYECKIM K/IKUOM.
*  PekomeHAyeMbln KPyTAWWA MOMeHT= 2-3nM

JTanbl COOPKU

1. YcTaHoBMTE KpblLKY Haj MepesHM TOPMO30M
2.  BblpoBHfliTE OTBEPCTUS W YCTAHOBUTE BUHTH* €CAM BUHTH BCTaBAAKTCA C TPYAOM, BbHbTE UX M ybeantech B

NPaBUAbLHOCTY BbIPABHWBAHNA, 4YTOObL M36exaTb nepekpecTHOW pe3bbbl™



\

YcTaHOBKaA nakeTa |.T.S.

Heobxoaumble npeaMeThbl

* bokoBas Kpbllka C Kpenexom % obopoTa,
e Cymka gna xpadexus I.T.S.

Heob6xo04MMbIe MHCTPYMEHTLI

e Hert

JTanbl COopKU

1. MonoxuTe Heobxogumble MpeaMeTs B WHAMBMAYanbHyl cymky Silka u ycTaHoBuTe ee Ha pamy

2. YcTaHoBMTe 6OKOBYKN KPbILKY, MCMOAb3Ys BbPABHUBAKWAA BLICTYN AN 3alenneHns C pamoil, 4Tobbl kpenexu Ha % obopoTa Moru

BOWTM BO BCTaBKW paMmbl.

3. ToBepHNTE KpenexHble 37eMeHTbl U 3aKpPoMTe WX TaK, YTOObl OHM ObIAM 3AMOAAMLO C KPbILKONA.

OCHOBHble XaPaKTEPUCTUKN

CneumanbHoe KpenneHue r % obopoTa AN 6LICTPOro U NPOCTOro

cHATns CynepcneunanbHas cymka ana xpaHeHus SILCA / Boidnok ITSpac

cotpyaHnyecteo 110 MM x 105 mMm x 28 MM

4,3" x 4.1" x 1.1

06vem 0,3 n (TpebyeT 06HOBNEHUS)

O6bvem cymku - 1 Tpybka, 1 €02, 1 ManeHbkuid UHGAATOP €02, T ManeHbKWA WWAHHBIA peiyar U 1 ManeHbKUA MyNbTUMHCTPYMEHT
(Heobxoaumo ¢oTo)

Obwmin obbvem xpaHunuua ITS -



YCcTaHOBKa NnogBecKu nepegHero
nepeknwyaTens

Heobxoanmble npeameTbl

* llopsecka nepegHero nepeknidatens IA WK 6nokupyiowas nnactuHa

Heob6xo0OMMble MHCTPYMEHTLI

o llecTrpaHHbil ANCK 3 MM C AUHAMOMETPUYECKUM KIIOUOM.
*  PexomeHayewmblii KpyTAWWA MoMeHT= 4NM
*  (uHnid LocTite

JTanbl COOPKU

1. BuibepuTe Bewanky uau 6AOKMpPYRWy0 NAACTUHY B 3aBACMMOCTI OT XeNaeMoi |medau
2. JnHua C 3 OTBEpPCTMAMM

3. HaHecuTe Ha Kaxablii BUHT Mo kanmne LocTite, ycTaHoBUTE 3 BUHTA M3 KOMMAEKTa MOCTABKM.



A (2.0)
OWNER'S MANUAL

ALEXANDER SORIA | DIRECTOR OF PRODUCT DEVELOPMENT
ALEXANDERSORIA@FELTBICYCLES.COM
(714) 642-5220




\// BOM - ASSEMBLED PARTS



BOM - GEOMETRY

SERIES A (2.0) 1A (2.0) 1A (2.0) 1A (2.0) 1A (2.0)
MATERIAL CARBON CARBON CARBON CARBON CARBON
STATUS ACTIVE ACTIVE ACTIVE ACTIVE ACTIVE

SIZE XS | 48 s | 51 M | 54 L] 56 XL | 58
HEAD TUBE ANGLE 71.5 71.5 72 72 72
SEAT TUBE ANGLE 79.5 79 78.5 78 77.5
TOP TUBE LENGTH (EFFECTIVE) 467 490 510 538 567
HEAD TUBE LENGTH 63 86 109 134 157
SEAT TUBE LENGTH (CENTER TO TOP) 500 524 518 544 568
STAND OVER HEIGHT 735 749 765 779 793
BOTTOM BRACKET DROP 72 72 72 72 72
REAR CENTER 405 405 405 405 405
FRONT CENTER 570 591 601 626 652
WHEELBASE 963 085 995 1021 1047
FORK LENGTH 370 370 370 370 370
FORK OFFSET 50 50 a5 a5 45
STACK 467 489 514 538 560
REACH 380 394 406 423 442
LOWER HEADSET STACK 1 1 1 1 1




A\

FRAME & FORK - MARKETING
OVERVIEW

FRAME

Felt 1A 2.0

MMC / InsideOut / Felt CALpac 3.0 top tube storage with Felt AEROpac 3.0 top tube storage cover / Felt THIRSTpac top tube bottle system / Felt ITSpac seat
tube storage

BOTTOM BRACKET TYPE: Threaded | BSA 68mm

BRAKE TYPE, REAR: Disc, Flat Mount | 20mm thickness, @140mm minimum rotor

DERAILLEUR HANGER TYPE, FRONT: Convertible | 2x, brazed-on, integrated backup plate, replaceable, aluminum / 1x, blanking plate, replaceable, nylon fiber
DERAILLEUR HANGER TYPE, REAR: Standard Mount | TA 12x142 TRI/TT, horizontal, replaceable, aluminum

HEAD-TUBE TYPE: Felt Aero | 1.125“

PROTECTOR TYPE: Steerer stop integration for head tube protection / Clear vinyl for chain slap protection

ROUTING TYPE: Semi-Hidden | convertible for electronic or mechanical

SEATPOST / CLAMP TYPE: Felt AeroTRI Internaloc 2.0 | integrated with titanium bolts and high-frequency vibration reducing insert

HEADSET TYPE: IS (NO.44)

Top Cap: stem integrated / Top Cover: stem integrated / Bearings: FSA SL integrated sealed cartridge / Spacers: N/A / Compression Device: Felt for carbon
steer tube / Compression Ring: FSA H2145 / Crown Race: fork integrated

AXLE TYPE, FRONT: TA 12x100 | Devox, AxleTA 123.2 | 118mm + 5.2mm head, M12 x P1.5 x 13mm, Switch lever compatible

AXLE TYPE, REAR: TA 12x142, horizontal | Devox, AxleTA 170-7 L | 163mm + 7mm head, M12 x P1.0 x 19mm for Syntace X-12, with SLO2 Switch hollow lever

FORK

FORK TECHNOLOGIES: Monocoque construction / Integrated crown race / Felt Dagger carbon fiber cover for Junction or BlipBox storage and hidden brake
hose routing

BRAKE TYPE, FRONT: Disc, Flat Mount | @140mm minimum rotor

FORK OFFSET: 48, 51cm: 50mm / 54, 56, 58cm: 45mm



FRAME & FORK -
ADDITIONAL INFORMATION

CLEARANCE

WHEEL TYPE: 700c
TIRE MAX (CLEARANCE): 28mm (4mm)
CHAIN RING MAX: 1X: 52T / 2X: 42T INNER

MOUNTING

BOTTLE MOUNT: 1X DOWN TUBE, 1X SEAT TUBE
RACK MOUNT: N/A
FENDER MOUNT: N/A

PERFORMANCE

FRD | ULTIMATE | FRAME & FORK-
FRAME WEIGHT: 54cm- 1645g finished, without small parts, £4%
FORK WEIGHT: 561g finished, without small parts, 4%

INTEGRATED COMPONENTS-
Felt Dagger Direct 2.0 ASC | UHC Advanced carbon fiber: 42CM- 205g finished, without small parts, £4%
SEAT POST WEIGHT: 208g finished, without small parts, 4%



ROUTING - Brake

Items needed

e (2) Brake hose (refer to chart)

e Park tools IR-2(not necessary but will make the process easier)



ROUTING - Brake

Using the correct length of hose, start from the rear brake caliper. Have the brake hose enter the non-
drive-side chain stay and route over the bottom bracket shell. Then feed the hose up through the down

tube towards the head tube.



ROUTING -Brake

STEP 2
Exit where the integrated storage compartment is positioned along the top tube. Route through the stem and
then into the base bar, then towards the brake lever. Connect the brake hose to the brake lever.



ROUTING - Brake

FRONT BRAKE HOSE

Make sure that your frame’s front head tube cover is removed for easier access and visibility. Using the
correct length of hose, start by routing the front brake hose into the fork and feed the hose upwards. The
hose should exit behind the front head tube cover. Route up into the stem and into the base bar. Connect
hose at brake lever.



ROUTING - DI2

Items needed
(5) Shimano E-tube wires
(3) Shiman EW300 wires
(1) SD50 to EW300 adapter
)
)

(1) Shimano “Y” E-tube connector (Shimano part number EW-JC130)
(1) Shimano Junction B

(1) Battery

Seat Tube

¢ 8mm-2.5mm conical grommet

Rear derailleur port

*  8mm-2.5mm conical grommet

Park tools IR-2(not necessary but will make the process easier)
e Blue=Di2 wires and junctions

e Green = Battery

e Red=Brake hose



ROUTING - DI2
cockpit

Start at the base bar. Using a Shimano “Y” E-tube connector (Shimano part number

EW-JC130), connect its two electronic shift wires located at the brake levers, and connect to the Junction B
box located under the front cover. Connect an electronic wire to each shifter located in the aerobar
extensions, and then connect them to the Junction B box located under the front cover.

From the Junction B box located under the front cover, connect long wire and route through the stem and
into the frame where the top tube-mounted water bottle is located.
Then continue routing through the downtube to wire adapter located towards bottom bracket area



ROUTING - DI2
Adapter and battery

Connect wire adapter to wire routed from head tube area

- Connect EW300 wire to adapter and plug into battery

- Connect wire from battery to front derailleur

- Connect wire from battery to rear derailleur and use 8mm/2.5mm conical grommet



ROUTING - WIRELESS e-tap

Items needed

(1)Sram Blip BOX
Seat Tube
«  Grommet- 8mm plug
Rear derailleur port
«  Grommet- 8mm plug

e Park tools IR-2(not necessary but will make the process easier)



ROUTING - Wireless

Start by routing the electronic shift wires into the basebar ends (where your brake levers will eventually go).
Continue routing into the stem, and then connect them to the BlipBox located under the top cover. Next,
route the electronic shift wires through the aerobar extensions and then into the stem. Connect them to the
BlipBox box located under the top cover. If necessary, follow SRAM’s instructions for pairing the eTap AXS
BlipBox to the front and rear derailleurs. .



ROUTING - MECHANICAL

Items needed

(3) Shift housing

Seat tube

Replaceable stop 8mm mechanical

Rear derailleur port

Grommet- 8-5mm conical

BB cable guide

Park tools IR-2(not necessary but will make the process easier
Blue- Shift housing

Red- Brake hose



ROUTING - MECHANICAL

Starting at the bars, route both front and rear shift house thought the aero extension and feed into the

down tube.



ROUTING - MECHANICAL

Front shifting-

After housing has been routed through the downtube remove rear cover and insert housing securely into
the stop and re attach to the frame using the 2 screws. Push inner wire though and secure to front
derailleur.

Rear shifting-

Feed housing through the chain stay and install 8-5mm conical grommet and seat into the frame. Feed

inner wire through housing. Place housing end into rear derailleur and connect inner wire.



Di2

Mechanical

Brake

Hose, Wire, Housing lenghts

48CM-58CM

48CM/51CM

54CM/56CM

58CM/60CM

48CM

51CM

54CM

56CM

58CM

E WIRE

Rear shfiter aduster to rear der
Shifter from extensions to adjusters
Front shifter adjuster to front der
Rear shfiter aduster to rear der
Shifter from extensions to adjusters
Front shifter adjuster to front der
Rear shfiter aduster to rear der
Shifter from extensions to adjusters

Front shifter adjuster to front der

LEFT LEVER / FRONT BRAKE
RIGHT LEVER / REAR BRAKE
LEFT LEVER / FRONT BRAKE
RIGHT LEVER / REAR BRAKE
LEFT LEVER / FRONT BRAKE
RIGHT LEVER / REAR BRAKE
LEFT LEVER / FRONT BRAKE
RIGHT LEVER / REAR BRAKE
LEFT LEVER / FRONT BRAKE
RIGHT LEVER / REAR BRAKE

EW-SD50

EW-SDS50
EW-300

EW-300
EW300

Cable B
Cable A
Cable C
Cable B
Cable A
Cable C
Cable B
Cable A
Cable C

DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS
DB-S-900-A1-70SS
DB-S-900-A1-34SS

1200MM

850MM
300MM

150MM
750MM

1380MM
500MM
920MM
1420MM
500MM
960MM
1040MM
500MM
1500MM

750MM
1550MM
800MM
1600MM
800MM
1650MM
800MM
1700MM
850MM
1700MM

JEL L . U | NG I N



Aerobar-Stem-Combination Install

Items needed

Aerobar-Stem-Combination: Felt Dagger Direct 2.0 ASC
(2) M5X0.8X25MM SOCKET HEAD HEX DRIVE SCREWS
STEM TOP CAP

(1) M6X1.0X30MM FLAT HEAD HEX DRIVE SCREW

Tools needed

4, 5mm hex drive with torque wrench.

Recommended torque
M5X0.8X25MM SOCKET HEAD HEX DRIVE SCREWS 5-6NM
M6X1.0X30MM FLAT HEAD HEX DRIVE SCREW Adjust/tighten headset

Assembly Steps- stem and base bar

1. Install the expander plug into steer tube

2. Mount Aerobar/Stem

3. Install the top cap assembly and adjust/tighten the headset (if using SRAM e-tap install Blip Box
before installing top cap

4. Torque the stem bolts to spec



Aerobar cover install

Items needed

«  AEROBAR COVER

«  (2) M3X0.5X15MM FLAT HEAD HEX DRIVE SCREWS

« (1) M4X18MM SET SCREW CONE POINT HEX DRIVE

« (1) M3X5MM THREAD-FORMING SCREW FOR THIN PLASTIC HEX DRIVE

Tools needed

« 2,2.5mm hex drive with torque wrench.

Recommended torque

«  M3X0.5X15MM FLAT HEAD HEX DRIVE SCREWS (2NM)

«  M4X18MM SET SCREW CONE POINT HEX DRIVE (2NM)

«  M3X5MM THREAD-FORMING SCREW FOR THIN PLASTIC HEX DRIVE (adjust till proper button

contact)

Assembly Steps- stem and base bar

1.  Wireless: for SRAM, mount BlipBox to stem top cap using supplied hardware. For Shimano, skip to
step 2.

Electronic: for Shimano Di2 systems with Junction-A, mount Junction-A to stem top cap.

Mechanical: skip to step 2

2. Install M4x18mm set screw cone point hex drive into aerobar cover. Adjust till proper button contact.

Wireless/mechanical: forward position.

Electronic (Di2 systems with Junction-A): rearward position.

3. Mount aerobar cover onto stem. install (2) m3x0.5x15mm flat head hex drive screws through aerobar

cover and into stem



Stack height

(from frame
stack

Spacer Config | Bolt Length
40 65
30 55

20

10
0

AEROBAR PARTS - HANDHOLD ASSEMBLY

Items needed

45
35
25

A~ O O O O

Dagger direct 2.0 Handholds, Left and Right

Dagger direct 2.0 Handhold spacer selection (10,20,30,40mm)
Dagger direct 2.0 Handhold bolt selection (M6 x 25,35,45,55,65mm)
Fit washer

Grease

Tools needed

4mm hex drive with torque wrench.

Recommended torque

M6 Button head screw (10NM)

Assembly Steps- Handholds

1.

2.
3.
4.

Determine desired stack height and collect correct spacers and hardware from chart below.
Apply a small amount of grease to threads and insert screws through base bar
Put desired spacers on base bar and thread screws into hand holds

Torque to spec



AEROBAR PARTS - RISER BRACKET ASSEMBLY

Items needed

Dagger Direct 2.0 riser bracket

Dagger Direct 2.0 Spacer kit (5,10,20,30,40mm)
Dagger Direct 2.0 M6 Screw kit (35,45,55,65,75mm)
Dagger Direct Bridge

Fit washers

Grease

Tools needed

4mm hex drive with torque wrench.

Recommended torque

M6 FLAT HEAD HEX DRIVE SCREWS (10NM)

Assembly Steps- stem and base bar

1.

Determine desired stack height and collect correct spacers and hardware from chart below. (if using
stack over 82mm be sure to use the bridge)

Apply a small amount of grease to the selected screws and insert through base bar

Install fit washers on each screw before installing spacer. Install desired spacer stack on screws

making sure to install fit washers between each spacer (at every mating point use fit washers except

for bridge mating points) Extensions stack

Stack height

Thread screws into riser bracket and torq {elkic i AR Ukl — Number of Fit washers
stack) Config Spacers Length
35+5+bridge 45 75 8
35+bridge 40 75 4
25+5+bridge 35 65 8
25+bridge 30 65 4
25 25 55 4
20 20 55 8
10+5 15 45 12
10 10 45 8
5 5 35 8
0 35 4



AEROBAR PARTS - EXTENSION BRACKET ASSEMBLY

Items needed

- Dagger 2.0 riser bracket extraction cap

- Dagger 2.0 extension bracket

«  (4) M4x0.7x12MM ROUNDED HEAD HEX DRIVE SCREW
«  (2) M6x1.0x25MM SOCKET HEAD HEX DRIVE SCREW

- Carbon paste

« Grease

Tools needed

« 2.5, 5mm hex drive with torque wrench.

Recommended torque
- M4x0.7x12MM ROUNDED HEAD HEX DRIVE SCREW (2NM)

Assembly Steps- stem and base bar

1. Apply a small amount of grease to the M6 socket head and threads, insert into the Riser bracket

2. Install the 2 M4 screws into the riser bracket extraction cap and thread into the riser bracket and
torque.

3. Apply carbon paste to the extension bracket conical portion and thread M6 screw using 5mm allen

into extension bracket, do not fully torque



AEROBAR PARTS - EXTENSION ASSEMBLY

Items needed

- Extensions
- (4) M5x0.8x14MM

« Grease

Tools needed

« 4,5mm hex drive with torque wrench.

Recommended torque
- M6x1.0x25MM SOCKET HEAD HEX DRIVE SCREW (1 2NM)
- M5x0.8x14MM SOCKET HEAD HEX DRIVE SCREW (8NM)

Assembly Steps- stem and base bar

—_—

Apply grease to threads of M5 screws and thread into extension brackets
2. Inset extension into extension bracket

3. Find desired reach angel and rotation angle

4

Torque M5 and M6 screws



v AEROBAR PARTS - ARMPAD ASSEMBLY

Items needed

DAGGER DIRECT 2.0 LEFT AND RIGHT ARM REST BRACKET
BAYONETE 3.1 LEFT AND RIGHT ARM REST HOLDER

Arm pad

Dog bone washers

M6X1.0X15MM BUTTON HEAD HEX DRIVE SCREWS
MS5X12MM SET FLAT HEAD HEX DRIVE SCREWS

Tools needed

4, 5mm hex drive with torque wrench.

Recommended torque

M6X1.0X15MM BUTTON HEAD HEX DRIVE SCREWS (10NM)
M5X12MM SET FLAT HEAD HEX DRIVE SCREWS (6NM)

Assembly Steps- stem and base bar

1.
2.

Apply grease to threads of M5 screw and thread into arm rest bracket and slide onto extension
Apply grease to M6 screws and install using dog bone washer (short dog bone washer can be used
for more side to side adjustment) on arm rest holder screw onto arm rest bracket and torque
Rotate arm rest brackets to desired position and torque M5 screw

Install arm rest pads



\‘// AEROBAR — COMPLETE






Seat post head Install

Items needed

- Seat post

- Seat post clamp head

Tools needed

« Assembly grease
* 4mm hex wrench

« Torque wrench

Assembly steps

1. Place each Saddle Clamp Upper (A) into a Saddle Clamp Adjustment Head Half (B), positioning them so
the hooked surfaces are adjacent and can grip a seatpost rail.

2. Place each Saddle Clamp Lower (C) onto a Saddle Clamp Upper (A), aligning its holes with the oval-
shaped holes of the Saddle Clamp Uppers.

3. Place the bolt (E) and nut (D) threads-down into the holes of the two stacks of Saddle Clamp parts,
aligning tooth on nut to slot in Saddle Clamp Lower.

4. Turn each stack upside down so that the threads face away from your work surface. The

chamfer of the Adjustment Head Half will be placed in contact with the chamfered surface of the seatpost.
Apply friction paste between surfaces.

5. Place one stack thread-side down into the seatpost so the chamfer of the Adjustment Head Half is in
contact with the chamfer of seatpost alloy insert.

6. Holding the remaining stack of pieces in place on the other side of the seatpost, align the bolt threads with
the nut threads and tighten loosely.

7. Slide a saddle (not included) into the saddle clamp assembly beginning from the rear of

the saddle.

8. Once your preferred saddle angle and fore/aft position are established, tighten the saddle clamp bolt to
10-12 Nm using a torque wrench.




Seat post and insert Install

Items needed

- seat post sleeve,

« seat post with saddle clamp installed

« internal post clamp

- clamping screws and finishing slot covers

Tools needed

« 4mm hex drive with torque wrench.
- Recommended torque - M4X0.7X8MM HEX DRIVE FLAT HEAD SCREWS = 8nM
Assembly Steps

1. Install sleeve into the frame and make sure screw holes align with holes in frame.

2. Installed internal post clamp into the notch in the seat post.

3. Slide post into sleeve and install screws loosely (this may be snug but it ensures no slipping while
riding)

4. Once proper saddle height is achieved cut finishing slot covers and complete the aero look



N

Water bottle/Top cover Install

Items needed

- lAtop cover, % turn fasteners, water compartment

Tools needed

« None

Assembly steps

1. Using downward pressure install water compartment into frame ensure no wires or hose are getting
pinched.
2. Install % turn fasteners with retainer onto top cover.

3. Put top cover over water compartment and secure with % turn fasteners

Key Features

Custom % turn fasteners for quick and simple removal

Easy / quick fill for dumping any aid station bottle into your integrated bottle
THIRSTpac top tube water bottle is .9 liters, or 30 fluid onces

AEROpac cover creates CALpac area on top of THIRSTpac with volume of .2 liters

AEROpac cover creates CALpac area without THIRSTpac with volume of 1.1 liters



Dagger fork cover Install

Items needed
« Felt DAGGER fork cover

Tools needed

2.5mm hex drive with torque wrench.
« Recommended torque = 2-3nM

Assembly steps

1. Install cover over front brake
2. Align holes and install screws*if screws are tough to put in back out and make sure alignment is

correct to avoid cross threading*



|.T.S pack Install

Items needed

« Side cover with % turn fasteners,
- |LT.S storage bag

Tools needed

« None

Assembly Steps

1. Put desired items into custom fit Silka bag and install into frame
2. Install side cover using alignment tab to hook into the frame so % turn fasteners are able to seat into
frame inserts.

3. Turn fasteners and shut them so they are flush with the cover.

Key Features

Custom % turn fasteners for quick and simple removal

Super special SILCA / Felt ITSpac storage bag collaboration

110mm x 105mm x 28mm

4.3"x41"x1.1"

Volume 0.3 liters (needs to update)

Bag storage volume - 1 tube, 1 co2, 1 small co2 inflator, 1T small tire lever, and 1 small multi tool (picture
needed)

ITS total storage volume -



Front derailleur hanger Install

Items needed

|A front derailleur hanger OR blocking plate

Tools needed

3mm hex drive with torque wrench.
Recommended torque = 4NM
Blue LocTite

Assembly Steps

1. Pick hanger or blocking plate based on desired set up.
2. Line up with 3 holes

3. Add adab of LocTite to each screw, Install 3 supplied screws



	IA Disc (2.0) - OWNER'S MANUAL ASSETS.pdf_en_ru_gpt.pdf
	IA Disc (2.0) - OWNER'S MANUAL ASSETS.pdf
	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6
	Slide Number 7
	Slide Number 8
	Slide Number 9
	Slide Number 10
	Slide Number 11
	Slide Number 12
	Slide Number 13
	Slide Number 14
	Slide Number 15
	Slide Number 16
	Slide Number 17
	Slide Number 18
	Slide Number 19
	Slide Number 20
	Slide Number 21
	Slide Number 22
	Slide Number 23
	Slide Number 24
	Slide Number 25
	Slide Number 26
	Slide Number 27
	Slide Number 28
	Slide Number 29
	Slide Number 30
	Slide Number 31
	Slide Number 32
	Slide Number 33


